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ITEM PARTS No. DESCRIPTION Q'TY SIZE MATERIAL NOTES
ENGINE HONDA GX160 / SUBARU EX17 1

1 200 201 140 CASING (STH-50) 1
2 200 201 240 CASING COVER (TSURUMI LOGO) 1
3 521-004 IMPELLER 1
4 200 210 810 INNER CASING 1
5 521-007N LINER (SWT-50) 1
6 521-008 MECHANICAL SEAL (2",3"Sic) 1
7 501-013A SUCTION FLANGE (NPT2) 1
8 521-038A FITTING PIPE (2B NPT-NPT) 1

10 501-022 O-RING (P-24) (2)
11 501-021 PLUG ASSY 2
12 122-030-13 O-RING (P-30) (1)
13 200 500 110 PRIMING PLUG ASSY 1
14 501-015 CHECK VALVE 1
15 200 800 250 O-RING (G-230) 1
16 501-002 O-RING (W1517-45) 1
17 501-014 HEX. BOLT (M8×25 P=2) 3
18 203 000 600 FLANGE BOLT (M8×50) 4
19 501-006N AL WASHER (8.2-17-3.0) 4
20 521-034 SNAP PIN (φ10) 2
21 521-014 RIVET (φ10) 2
22 521-013 COVER BOLT (M12) 2
23 521-016 CASING COVER HOLDER 2
24 521-015 KNOB (M12) 2
25 203 000 630 HEX. SOCKET BOLT (M6×15 SUS) 3
26 203 100 110 SPRING WASHER(M6 SUS) 3
27 203 000 650 HEX. SOCKET BOLT(M8×20 SUS) 2
28 203 100 130 SPRING WASHER(M8 SUS) 2
29 200 500 230 DRAIN COVER HANDLE 2
30 203 000 530 HEX.BOLT(M6×25 SUS) 4
31 19W0 3906000 PLAIN WASHER(M6) 4
32 200 101 160 FRAME 1
33 200 900 520 ANTI VIBRATION RUBBER 4
34 203 000 250 HEX.BOLT(M8×35 P=1) 2
35 1001-024 SPRING NUT(M8) 6
36 501-041 HEX.BOLT(M8×20 P=2) 2
37 801-037 IMPELLER SHIM (20x18x0.3t) 1
38 801-038 IMPELLER SHIM (20x18x0.6t) 1
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EPT3-50HA/RX/RWA

Parts List    Engine Powered Pumps Control No: 



  
M

O
D

EL
 

EPT3-50HA,RX

Parts List    Engine Powered Pumps Control No: Date: 08-29-2014

MODEL

7

1

20
21

22

3

23
24

27
28

25

26

18
2

5
4

6

10 11

10

11

12

13

14

15

16

17

17

19

29

30
31

8

35

33

33

34

35

33

35
33

36

32

EPT3-50HA/RX/RWA


	Sheet1

